
5901221901

Slide Compound Mitre 
Saw HM216SPX 
scheppach

Main products Spare part list

133050 - 0110 - HM216SPX - - 5901221901

Spare Description additional Item Abb. Construction Status
A *5901221003 Rubber foot 3

A *3901209201 stargrip nut M6x30 RAL9005 5

A *3901227002 work piece rest left 6-9,11,12,14,15

A *3901227001 work piece rest right 6-13

A *5901215002 bow 16

A *3901227003 Stop 17

A *5901215003 left moveable support RAL9006 18

A *5901215031 right moveable support part 11 19

A *3901223003 wing screw M6x28 20



5901221901

Slide Compound Mitre 
Saw HM216SPX 
scheppach

Main products Spare part list

133050 - 0110 - HM216SPX - - 5901221901

Spare Description additional Item Abb. Construction Status
A *5901215010 table insert plate & pan head screw M4x10 RAL9005 24,25

A *3901204015 handle M10 26

A *5901215009 locking lever 29

A *3901227024 protective disk for laser 39

A *3901227008 laser assy 39-42,133,153

A *3901227019 braket of head 44

A *02902109 washer A 10.5 53

A *05006126 Clamping lever adjustable M10 57

A *3901204094 spring part 63 63

A *3901227009 outer flange 67

A *3901208701 Circular sawblade TCT, Ø210/30/2.6, 24 
alternating teeth

Ø210x30x2,6x1,6mm / Z 24 68

A *7901200725 circular saw blade Ø 210 x 30 x 2,6 x 1,6 mm / Z 
48

68

A *3901227010 inner flange 69

A *3901227022 big gear Ø17 76

A *3901227020 rotor 81

A *3901227021 stator with motor housing assy. 83-85

A *3901204041 carbon brushes cover part 126 87

A *3901204040 carbon brushes 14.5x10.8x6.8 (Satz = 2 Stück) 88

A *3901204143 carbon brush holder part 124 89

A *3901227011 Link 100

A *3901204030 bolt M8x16 links 106

A *3901227012 saw blade guard assy 107-115,138-
140,152,155,55

A *3901227013 lift handle 117

A *3901227014 upper handle 120

A *3901227015 switch trigger 121-124



5901221901

Slide Compound Mitre 
Saw HM216SPX 
scheppach

Main products Spare part list

133050 - 0110 - HM216SPX - - 5901221901

Spare Description additional Item Abb. Construction Status
A *3901204043 switch 126

A *3901227016 lower handle 127

A *5901221001 Power cord with plug H05VV-F 2x1,00mm² 130

A *5901221002 Induktor 0,33 uF 40/085/21/C 275V 134

A *3901227017 work piece holder assy. 141-143,145-
147,136

A *3901203201 turning handle M6x16 144

A *3901204034 dust collector bag 151

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


